

Spire Group Door Test Report

19th May 2011

Client: Finesse Windows.

Test number: 110519A

Window System: Finesse Door System

Reinforcement: Reinforced with steel

Window Style: 900 x 2100 single door with mid-rail. Glazed top with panel to bottom

Hardware

Locking System: Kenrick Excalibur 3 hook, 3 roller, 2 anti-lift pins

Hinges: Kenrick High Security Flag Hinges

Fixings: As supplied by customer

Run Up Blocks Two fitted to each corner of the lock side

Test Requirements & Specifications

Requirement: Bi-directional mechanical load test to PAS24 (indicative)

Loadings: 'in-plane' 1.5kN
Perpendicular to plane, 4.5kN
for min of 10 seconds

Result of Test: PASS

Test Engineer: Nash Singh

N Singh

A Spire Group Company



www.securedbydesign.com

Spire Group Ltd, Empire Close, Empire Industrial Park
ALDRIDGE, Walsall, WS9 8UQ

Tel: 01922 457733 Fax: 01922 457889